
 
 

1.877.335.2621   www.DEJANA.com 

 

LMTV Subframe Assembly Parts List 
LMTV Military Plow (NSN #3825015095922) 

V.1.0.08.24.18  

 

 

 

 

  



 
 

1.877.335.2621   www.DEJANA.com 

LMTV subframe assembly Parts List 
Check QTY. Description Part Number 
 1 DRIVERS SIDE RUBBER BUMPER BRACKET LMD80001 
 1 PASSENGER SIDE RUBBER BUMPER BRACKET LMD80002 
 1 FRONT ANGLE LMD80003 
 1 PASSENGER SIDE FRAME PLATE LMD80005 
 1 DRIVER SIDE FRAME PLATE LMD80006 
 1 LIFT CYLINDER SKID PLATE LMD80007 
 1 BOTTOM FRAME PLATE ATTACHMENT LMD80008 
 1 UPPER FRAME PLATE ATTACHMENT LMD80009 
 1 REAR CHANNEL SUPPORT LMD80010 
 1 PASSENGER SIDE FRAME ATTACHMENT LMD80013 
 1 DRIVER SIDE FRAME ATTACHMENT LMD80014 

 

LMTV Bolts - Parts List 
Check QTY. Description Part Number 
 16 5/8” X 2” GR. 8 BOLTS D39149 
 16 5/8” GR. 8 TOP LOCK NUTS 36786 
 32 5/8” GR. 8 FLAT WASHERS 39707 
 16 ½” X 1-3/4” GR. 8 BOLTS D39107 
 6 ½” X 2” GR. 8 BOLTS D39108 
 22 ½” GR. 8 TOP LOCK NUTS 36784 
 44 ½” GR. 8 FLAT WASHERS 39705 
 8 M12 1.50 X 50 MM BOLTS MP42314 
 8 M12 FLAT WASHERS MP43985 
 8 M12 LOCK WASHERS 42456 
 8 M12 1.75 X 50 MM BOLTS 44507 
 10 5/8 X 1-14 FINE THREAD BOLTS 39446 
 10 5/8 FLATWASHERS 39707 
 10 5/8 LOCK WASHERS 39731 
 2 1” X 4” FISHER PINS 7903K 
 1 4” CHANNEL X 23-3/4” C454C 
 2 3/8” X 2” X 2” X 24” ANGLE A2238 
 2 ½” X 3” X 4” BAR HRF122 
 1 ¼” X 2-1/2” X 2-1/2” X 45-1/2” ANGLE A21221214 
 2 3/8” X 2-1/2” X 5” BAR HR538212 
 1 ½” X 4” X 36” BAR HRF124 
 1 ½” X 4” X 43-3/4” BAR HRF124 
 1 ¼” X 2-1/2” X 2-1/2” X 26” ANGLE A21221214 
 2 3/8” X 4” X 4” X 14” ANGLE A4438 
 4 3/8” X 3” X 3” X 3-1/2” ANGLE A3338 
 2 3/8” X 3” X 3” X 9” ANGLE A3338 
 2 ¼” X 2-1/2” X 7” BAR HRF14212 
 1 ½” X 3” X 24-5/8” BAR HRF123 
 2 3/8” X 4” X 6” X 11” ANGLE A6438 
 1 3/8” X 6” X 13” BAR HRF386 
 2 3/8” X 3” X 6” BAR HRF383 
 2 3/8” X 3” X 17-1/2” BAR HRF383 
 4 3/8” X 2-1/2” X 3” BAR HRF38212 

 


